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Underwriters Laboratories Inc.

COPARTNER WIRE & CABLE MFG CORP

MR P CHEN

107 TONG SHUEN ST

SHU LIN CHEN

TAIPEI HSIEN 23819 TAIWAN

ooz

Your most recent listing is shown below. Please review this information and report
any inaccuracies to the UL Engineering staff member who handled your Assignment,

AVLV2 May 2, 1991
Component -~ Appliance Wiring Material

COPARTNER WIRE & CABLE MFG CORP
107 TONG SHUEN ST SHU LIN CHEN , TAIPE]
HSIEN 23819 TAIWAN

LOOK FOR THE RECOGNITION MARK

See General Information Preceding Thesa Recognitions.

£119932 ()

For use only in equipment whare the ability of the binetian is d
ors Laborstaries Ing,

d by Underwrit.

Replaces E1 19932 dated March 20, 1990, filed Cablex Wire & Cable MFG

Corp.
472158002 Underwriters Laboratorias Inc.®

DIVOLT74577
k|

~¢

For information on placing an order for UL Listing Cards in a 3 x 5 inch card
format, please refer to the enclosed ordering information.

333 Pringstan Rosd
Northbrook, Hilnols 60082-2096, USA
708/272-8600
Telex: 6502543343
FAX No. (708) 272-8129

UNDERWRITERS LABORATORIES INC

An independent, not-tor-protit organization testing for public satety

1285 Walt Whivmen Roed : - 1858 Scott Bivd. )
Metville, L.t., Naw York 11747-3081, USA Senta Clarae, Colifornie 95050-4169, USA
$16/271-6200 400/985-2400
Telox: 6832015 . Telox: 184219

FAX No. {§18) 271-8289 FAX No. (408) 298-2258

’

12 Laboretory Drive
P.0. Box 13988
Resesrch Triangle Park,
North Cerolina 27709-3995, USA
919/549-1400
Telex: 4837928
FAX No. (919) 549-1042
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1655 Scott Blvd

Santa Clara, CA 950504169
(408) 985-2400

FAX No. (408) 296-3256

@ Underwriters Laboratories Inc.»

File £119932 Vol 2 Issued 01/04/1995
Revised 01/31/2000

FOLLOW-UP SERVICE PROCEDURE
(TYPE L) .

COMPONENT - APPLIANCE WIRING MATERIAL
(AVLVZ,AVLVS)

Manufacturer: COPARTNER WIRE & CABLE MFG LTD
{133927-003) CHANG LING INDUSTRIAL AREA
XIN TIAN VILLAGE, 68 XINTANG RD
FU YONG COUNTY, BAO'AN DISTRICT
SHENZHEN GUANGDONG CHINA

Applicant: COPARTNER WIRE & CABLE MFG CORP
(472158-002) FAR EAST CENTURY PARK, 4TH FL
16 CHIEN PA RD
CHUNG HO CITY
TAIPEI HSIEN TAIWAN

Recognized Company: SAME AS APPLICANT
(472158-002)

This Procedure authorizes the above Manufacturer to use the marking specified by
Underwriters Laboratories Inc. only on products covered by this Procedure,
in accordance with the applicable Follow-Up Service Agreement.

The prescribed Mark or Marking shall be used only at the above manufacturing location
on such products which comply with this Procedure and any other applicable
requirements.

.1e Procedure contains information for the use of the above named Manufacturer and
representatives of Underwriters Laboratories Inc. and is not to be used for any other
purpose. It is lent to the Manufacturer with the understanding that it is not to
be copied, either wholly or in part, and that it will be returned to Underwriters
Laboratories Inc. upon request.: :

This PROCEDURE, and any subsequent revisions, is the property of UNDERWRITERS
LABORATORIES INC. and is not transferable.

UNDERWRITERS LABORATORIES INC.

Robert H. Levine

Sr. Vice President and
Chief U.S. Operations Officer

S e At PR s R E Y, Dt e e s e e e ese e el s . RIS e R AV I, e
B TR CERCRERE R . 5 : g TN Tanei a e TG - it o

A not-for-profit organization
dedicated to public safety and
committed to quality service



Test Report No. 2091978/LD Date : Sep 01 2004 Page 1 of 2
COPARTNER WIRE & CABLE (SHENZHEN) MFG CO., LTD.
NO.68, XINTANG ROAD, CHANGLING INDUSTRIAL AREA,
XIN TIAN VILLAGE, FUYONG COUNTY, BAOAN DISTRICT OF SHENZHEN

Report on the submitted samples said to be PVC BEIGE.

SGS Job No. : 1575364

SGS Ref./'No. - _ : SZECO040707720EC

temNo. -« - : PVC BEIGE

Manufacturer : COPARTNER

Sample Receiving Date : < JUL 12 2004

Testing Period : JUL 13-20 2004

Test Requested : 1) To determine the Cadmium Content in the submitted sample.

2) To determine the Lead Content on the submitted sample.

3) To datermine the Mercury Content on the submitted sample.

4) To determine the Hexavalent Chromium Content on the submitted sample.

5) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) of the submitted sample.

Test Method : 1) With reference to BS EN 1122:2001, Method B, analysis was performed by
Inductively Coupled Argon Plasma-Atomic Emission Spectrometry (ICP-
AES).

2) As specified In EPA Methed 30508B.
Analysis was performed by inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).

3) As specified in EPA Method 3052,
Analysis was performed by Inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).

4). - As specified in EPA Method 3060A & 7196A.

. The samples were alkaline digested by using EPA Method 3060A, and then
analyzed by using Colorimetric method 7196A.

5) with reference to SGS in-house method. Analysis was performed by GC/MS.

Test Results :  1-5) Please refer to next page.

Signed for and on behalf of
SGS Hong Kong Lid

[HR Y A
@ " Mirgatia
ior Mdna

This Test Repont is issued by the Company subject to its General Conditlons of Service printed ovarleaf. Attenfion is drawn ta the limitations of liability.
indemnification and jurisdictional issues defined therain. The results shown in this test report refer only to the sample(s) tested unless ctherwise stated.
This Test Reporl cannot be reproduced, except in full, without prior written permission of the Company.

H109685623
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Test Report No. 2091978/LD Date : Sep 01 2004 Page 2 of 2

Test Results:

Element | Beige Plastic (Pellet)

1) Cadmium (Cd) < 2 ppm
2) Lead (Pb) " 7 ppm

3) Mercury (Hg) . < 2 ppm
4) Hexavalent Chromium (Cr %) <2 ppm

(Results shown are of the total weight of samples)

Note ; <= Less than

ppm = mg/kg
5)
Flame Retardants Beige Plastic (Pellet) Detection Limit
Polybrominated Biphenyls (PBBs) - -
Monobromobiphenyl ND 5 ppm
Dibromobiphenyl ND 5 ppm
Tribromobiphenyl ' ND - 5 ppm
Tetrabromobiphenyl ND 5 ppm
Pentabromobiphenyl ND 5 ppm
Hexabromobiphenyl ND 5 ppm
Heptabromobiphenyl ND 5 ppm
Octabromobiphenyl ND 5 ppm
Nonabromobiphenyl ND 5 ppm
Decabromobiphenyl ND 5 ppm
Polybrominated Diphenylethers (PBDES) —
Monobromodiphenyi ether . - ND 5 ppm
Dibromodiphenyl ether ND 5 ppm
Tribromodiphenyl ether ND 5 ppm
Tetrabromodiphenyl ether ND S ppm
Pentabromodiphenyl ether ND 5 ppm
Hexabromodiphenyl ether ND ’ 5 ppm
Heptabromodipheny! ether ND 5 ppm
Qctabromodiphenyl ether ND 5 ppm
Nonabromodiphenyl ether ND 5 ppm
Decabromodiphenyl ether ND 5 ppm

Note: ND = Not Detected
Non-detected is lower than detectlon limit value.

Remark : This report is to supersede test report number 2090010/LD.
** End of Report **

-

This Test Report is issued by the Company subjec! 1o ks General Conditlons of Service printed overleaf. Attention fs drawn to the limitationa of liability,
indemnification end Jurisdictional issues definad therein. The resulls shown in this test report refer anly 1o the sampla(s) tested unleas otherwies stated.
This Test Report cannot be reproduced, excapt in full, without prior written permission of the Company.

H10968522



Test Report No.: GZSCR040725306/LP Date: JUL 27, 2004 Page 1 of 1

QI XUN TECHNOLOGY PLASTIC & METAL FACTORY
NO.17, SHENG TEIN RD., SHINSHENG VILLAGE,
LONGGANG DISTRICTS, SHENZHEN CITY,
GUANGDONG PROVINCE, P.R.C

Report on the submitted sample said to be DVI PLUG

SGS Ref No. : SZ040708262EC-4.2

Country of Origin : CHINA

Sample Receiving Date :JUL 22, 2004

Testing Period :JUL 22, 2004 TO JUL 27, 2004

Test Requested : As specified by client, to determine the Lead & Cadmiurn Content

in the submitted sample.

Test Method : Lead Content —With reference to EPA method 30508_,996\_

Analysis was performed by Atomic Absorptlon Spectrometer

RESULTS
Black plastic part (plug)
Lead Content (Pb)(ppm) 12
Cadmium Content (Cd) : N.D.

Note : - N.D. = Not Detected (< 2 ppm)
- ppm = mg/kg

*** End of Report ***

Signed for and on behalf of
SGS-CSTC Lid.

e ere—r——

He i%@jan, Jane
Techx\Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed averleaf or attached. Said Conditions are also
available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
for 30 days only. This Test Report shall not be reproduced exceptin full, without written approval of the Company.

GZCM 156880

5530870 Stenzards Testecd Sinss oo oo | 4F.Block 8.¥u Jing Industral PadkLing Shan Ruad,Zhw Gun Dong Pu Atea,Tianhe Disirict Guangzhou China 510860 t(B6-20182169300 1136-20162169558  www.sgacsic.com

Guatgero. dancn-Tremiy snrE,

fE SN XA RUBHE TR AEDE AF5:510660 186-20182158300 1{36-20182169558 # sgs-Chinagbsgs.com
! Member of SGS Group{Société Générale de Surweillance)



Test Report No. 2005974/EC Date : Nov 08 2004 Page 1 of 2

QI XUN TECHNOLOGY PLASTIC & METAL FACTORY
NO.17, SHENG TEIN RD.,

SHINSHENG VILLIAGE,

LONG GANG DUSTRIETS,

SHENZHEN CITY,

GUANG DONG PROVINCE,

P.R.C.

Report on the submitted samples said to be DVI PLUG.

SGS Job No. : 1637128

SGS Ref, No. : SZECO041012345EC

Country of Origin : CHINA

Sample Receiving Date : OCT 23 2004

Testing Period : OCT 23-NOV 03 2004

Test Requested : 1) To determine the Mercury Content on the submitted sample.

2) To determine the Hexavalent Chromium Content on the submitted sample.
3) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) of the submitted sample.

Test Method > 1) As specified in EPA Method 3052.
Analysis was performed by Inductively Coupled Argon Plasma-Atomic
Emission Spectrometry (ICP-AES).
2) As specified in EPA Method 3060A & 7196A.
The samples were alkaline digested by using EPA Method 3060A, and then
analyzed by using Colorimetric method 7196A,
3)  With reference to SGS in-house method. Analysis was performed by GC/MS.

Test Results : 1-3) Please refer to next page.

Signed for and on behaif of
SGS Hong Kong Ltd !

A7

Lee FUF}’.‘J Mei/ Miranda

Senior Manager

This Test Repor is issued by the Company subject fo ils General Conditions of Service printed overleaf, Aftention is drawn to the limitations of liability,
indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) fesled unless otherwise siated.
This Test Reporl cannol be reproduced, except in full, without prior written permission of the Company.

H11330143

SGS Hong Kong Ltd. : 5/F - B/F & 28/F - 29/F, Metropole Square, 2 On Yiu Street, Siu Lek Yuen, Shatin, N.T, Hong Kong. t 852) 2334 4481 (852127764 3126 wwwihk sgs.com

|
Member of the 565 Group [SGS SA)




Test Report No. 2005974/EC Date : Nov 08 2004 Page 2 of 2

Test Results

Element Black Plastic
1} Mercury (Hg) < 2 ppm
2) Hexavalent Chromium (Cr &) < 2 ppm

(Results shown are of the total weight of samples)

Note : < = Less than

ppm = mg/kg
3)
Flame Retardants Black Plastic Detection Limit
Polybrominated Biphenyls (PBBs) —— o
Mcnobromobiphenyl ND 5 ppm
Dibromobiphenyl ND 5 ppm
Tribromobipheny! ND 5 ppm
Tetrabromobiphenyl ND 5 ppm
Pentabromobiphenyl ND 5 ppm
Hexabromobiphenyl ND 5 ppm
Heptabromobiphenyl ND 5 ppm
Cctabromobiphenyl ND 5 ppm
Nonabromobiphenyl ND 5 ppm
Decabromobiphenyl ND 5 ppm
Polybrominated Diphenylethers (PBDEs) - -—
Monocbromodiphenyl ether ND 5 ppm
Dibromodipheny! ether ND 5 ppm
Tribromodiphenyl ether ND 5 ppm
Tetrabromodiphenyl ether ND - 5 pom
Pentabromodiphenyl ether ND 5 ppm
Hexabromodiphenyt ether ND $ ppm
Heptabromodiphenyl ether ND 5 ppm
Octabromodiphenyl ether ND 5 ppm
Nonabromodiphenyl ether 298 ppm 5 ppm
Decabromodipheny! ether 1875 ppm 3 ppm .

%

Note: ND = Not Detected g

Non-detected is lower than detection limit value,

*** End of Report ™

This Test Report is issued by the Company subjec! to its General Conditions of Service printed overleal. Attention is drawn 1o the limitations of liability,
indemnification and jurisdictional issues defined therein. The resuts shown in this lest report refer only to the sample(s) tested unless otherwise stated.
This Test Report cannct be reproduced, except in full, without prier written permission of the Company.

H11330142

SGS Hong Kang Ltd. | 5/F - BT & 28/F - 28/F, Metropale Square, 2 On Yiu Street, Siu Lek Yuen, Shatin, N.T, Hong Kong. t 1852) 2334 4481 1 (852) 2764 3126 www.hk.sgs.com
T

Member of the SGS Group (5GS SA)
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SGS

Test Report

MINCHALI METAL INDUSTRY CO., LTD. Report No GE/2004/32691

11 PE] YUAN ROAD, CHUNG LI CITY, TAIWAN, Date 1 004/03/26
R@E T Pape “laof2

The tollowing merchandise was(were] snbmitted and identified by the client as

Nype of Product o E=#

sivi htern No :  C2680{65/35)

danuiscturer/Vendor . MINCHALI METAL INDUSTRY CO LTI}
lountry of Onrigin TAIWAN

sampie Received 2004/03/19.

esting Date 2004/03/19 TO 2004/33/26

est Result r - Please see the next page

_" , M.R. Manage:
vex] for and on behalf of
S38 TAIWAN LTD.
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' SGS

Test'Report

Vs INCHALI METAL INDUSTRY CO,, LTD,
). FE] YUAN ROAD, CHUNG LI CITY, TAIWAN,

R.O.C,

Report No (IE;/2004 /32691
Date 11004 /03/26
Page -2ol2

Teat Result

GOLDEN COLORED METAL BOARD

TART NAME NO. 1 |
PASS
3 o Rasnit
Test Item{s): Unit Method MDL WT‘ Spec.
EN 71 PART 3 Heavy As per EN 71 PART 3 4] 0
inetal content 1594(A1:2000HEN 71 &
(\ ) RS 5665 are identical]
Foluble Lead (Pb) ppm |ICP-AES 5 <50 CT)
<oluble Antimony (Sb)  |ppm [ICP-AES g <5.0 60
Soluble Arsenic (As) opm |ICP-AES 2.5 | <25 25
“gluble Barium (Ba) ppm |ICP-AES 10 <10.0 1000
Solubte Cadmium (Cd) ppm [ICP-AES 5 <5.0 75
Soiuble Chromuum {Cr)  [ppm [ICP-AES 5 <5.0 60
Spiuble Mercury (Hgl ppm |ICP-AES 5 <5.0 60
Soluble Selenium (Se}  |ppm [ICP-AES 5 <50 | 500
Result
Test [tem(s): Unit " Method MpL| NO.1 Bpeo.
“hromium VI (Cr+6) ppm |As per US EPA 7196A 2 N.D. -
and US.EPA 3060A.
“admivm (Cd) ppm |ICP-AES After As per EN [2 N.D. .
) (122, Method B:2001 or "
A i ather acid digestion, i
Vieitury {Heg) “ippm [ICP-AES After As per US |2 N.D. -
EPA 3052 or other acid
digestion. ‘ 7
«cad (o) opm [ICP-AES After As per US [2 10.2 -
EPA 3050B or other acid
e digegtion. : 1
WATE: {1} N.D. = Not detected.(<MDL) e
| (7} ppm = mg/ke ’
(3} MDL= Method Detection Limit
(4} " ---" = Not Applicable
(5) " -" = Nat Regulation .,
{6} + = Results shown are of the adjusted Analvtical results. |
[7) **= Qualitative analysis{No Unit},.~ -
(8) Negative = Undetectable / Positive = Deteciable.
Ths Touttpar s ssoed by e Company sbec o ds G SO ns T R artt oy st s 1ok g cannoroe . TW DG 81662
veprsduend, oyt I il wihoul prit weiian parmsion of fha Company, #EIERAEE ST AT g EE I R - AT T SR R IS 2R
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Test Report No. 2071928/LD Date : Dec 17 2003 Page 1 of 1

CHANGDA METAL & ELECTRCPLATE FACTORY
FENGHUANG SHAN INDUSTRIAL,

LU DONG MANAGEMENT ZONE,

HU MEN TOWN,

DONGGUAN,

CHINA

-

Report on the submitted sample said to be 2) & (R ).

SGS Jeb No. : 1457131

SGS Ref. No. : SZTYR031238531LP

Sample Receiving Date : CEC 09 2003

Testing Period : DEC 09-15 2003

Test Requested : To determine the Lead, Antimony, Arsenic, Barium, Cadmium, Chromium, Mercury,

Seleniurn content in the submifted sample.

Test Method . In-house method.
Analysis was performad by Atomic Absorption Spectrometry or Inductively Coupled
Argon Plasma-Atomic Emission Spectrometry (ICP-AES).

Test Resuits :  Element Silvery Metal

Lead (Pb) Centent 3 ppm

Antimony (Sb} Content < 2 ppm
Arsenic (As) Content < 2 ppm
Barium (Ba) Content < 2 ppm
Cadmium (Cd) Content < 2 ppm
Chrorium (Cr) Content 334 ppm
Mercury (Hg) Content < 2 ppm
Selenium (Se) Content < 2 ppm

(Results shown are of the total weight of samples)

Note : < = Lessthan
ppm = mg/kg

™ End of Report ™

Signed for and on behalf of
SGS Hong Keng Ltd

L

ony Chan \
Senior Manager

This Test Raport 1s issued by Ihe Company subjec! to its General Condihons of Service pnnted overleal. Attention 5 drawn lo the limilations of liabJily,
indemnification and [unsdictionat issues defined therein. The resuits shown in th - 'es1 report reler only 1o the sampie{s} lesied unless othenwsu slaled
Thrs Tast Repart cannat be reproduced. excep! in full. slhoul pnof wntten permr.aon of the Cumpany
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Test Report No. 2071237/.D

S

Date : Dec 17 z003 Page 1 of 1
CHANGDA METAL & ELECTROPLATE FAGTORY
FENGHUANG SHAN INDUSTRIAL.
LU DONG MANAGEMENT ZONE,
HU MEN TOWN, '
DONGGUAN.
CHINA,
Report on the submitted sample said to be 1) SRR,
SGS Job No. : 1457131
3GS Ref. No. : SZTYRD31238531P
Szmple Regeiving Date : DEC 09 2003
Testing Period : DEC 09-15 2003
Test Requested : To determine the Lead, Antimony, Arsenic, Bariumn, Cadmium, Chromium, Mercury,

Selenium content in the submitted sample.

Test Method . In-house method.

Analysis was performed by Atomic Absorption Scectrometry or inductively Coupled
Argon Plasma-Atoric Emission Spectrometry (ICP-AES),

Test Results . Element
Lead (Pb) Contant
Antimany (Sh) Content
Arsenic (As) Content
Barium {(Ba) Content
Cadmium (Cd) Content
Chromium (Co) Content
Mercury (Hg) Content
Selenium (Se) Content

Silvery Metal
< 2 ppm
< 2 ppm
<2 ppm
<2 ppm
< 2 ppm
325 ppm
< 2 ppm
<2 ppm

{Resuits shown are of the total weight of s5amples)

Note: <« =|eagthan
PPM = mgfkg

~* End of Report ™

Signed for and on behalf of
SGS Hong Kong Lid

e

ony Chany
eniOr_ anager

Thiz Tegt Report is ieasad by te Company suoiecl 10 its Ganeral Conaitians of Sarvice printad overdead. Attarion 5 dravant 4 the imilafions of Rability,
incemnification and jurisdictinal iswuss defined tharen. The sheww in this test rmport refar ohly kg (he sampia(e) isted uniees sthorveas slaled,
Thiz Teat Rapant cannot be reproduced, oxcept 1 1ull, without POF writlan parmiaesan of the Campary,
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Test Report No: GZSCRO0309602AF  Dele: APR01,2004  Page of 1

#UNT YICK METAL COMPANY LIMITED
UNITS 101-108, 1/F EAST OCEAN CENTRE,
4B GRANVILLE ROAD, TSIMSHATSU! EAST,
KOWLOON, HONG KONG ~ -

Reporl on (he submillsd sample said to be COLD ROLLED STEEL SHEET N COIL {(8PCG)

3G8 Ref No. . GZO4030111EC

Suppller 1 HUNG Y1CK METAL COMPANY LIMIED
Manufaclurer - NIFPON STEEL CORPORATION
Cauntry of Origin 1 JAPAN

Coundry of Destination < CHINA

Zomple Roceiving Dale 1 MAR 29, 2004

Tasting Perlod - MAR 29, 2004 TO MAR 31, 20604

1ol Requosled A spacHied by citent, o datermm: he Lead, Catinium, Marcury, Hexavalent Chrormium,
Antimexty, Arsenic, Barium & Setenium Content in the sbmilled sampla.

Jest Melhed - t end content - with reference (o EPA melhod 30508: 1988,
Cadwnium content - with reference to EN1122: 2001 melhod B. .
Mercury, Antimony, Arsenic, Barium & Saleniuni content - with referencs lo EF2 3052: 1996.
Hexavelont Chromium content — wilh reference to EPA J060A: 1086 & EPA T196A: 1902, o
Analysis was performed by inductively Coujiled Plasma Alomic Emission Spectroenetar
(ICP-AES) UV-VIS Spectrophctomelar.

RESULYS
o Matl silvery malal plate
Laad conlenl {Pb) N.D.
Cadmium Content (Cd) N.D.
Mercury Conterd (Hg) ND.
Hexavalent Chromium contenl 1Cr(V)i N.O.
Antiony Content (Sb) N.D.
Arsenic Content {As{ppm) 15
Barium Conten! {(Ba){ppm} 7
Selanlum Coalent (St} N.D.
Note : - N.D. = Not Detacted (< 2 Ppiv;
-pom = . : oo
- Ruuﬂ;‘o{ Lead, Cadmium, Nercury. Anlimony, Assenic, Barium & Selenium Conlent
are copied from repart GZSCRUA0I0TTONLP. _ . .
) . ) At m Df R wl Yy
Signgd for ond on behalf of
SGEUSTC U S
’-f"'\‘_’- - s

t1e Xipoyan, Jane
lach, Manages

ot met Roport i lasucd by llse Company subject 1o is Saner~i Conditioes of Sarvico printsd overiaaf or sllachnd, Sald Condition: R
avsiinbio upon requaslor sy amssibh_ al waew. 55 com. Alteation is drwn i ty lanitations of llabifily. Indemnlﬂwﬂu; a:d ]urisoi;m:l::li:::: .
daitned thareln, Tha results shown in it Tesi Roport refer onky o Tha smnple(s! tested Enloss pihanwisa slated and 1uch samplelr oo retainod
fu+ 30 doys only, Thia Test Raport shalt nal be repesdued excopiia i, withoul weltien 2opeoval of the Company. N .
Gzem 133781
SSLTC et mkSets o, L | 1 DoV iy e Patig S v~ B Cupbiors™ &3 Tarbe vl Ciangties Chins SIIGRE | (- 20BDIENIC0 1186 280118558 gt
Tuvndoow Buiach-Cl veial Labousto e PR A-EFEEARYPOERT 2 W wE BE8:510600 © U IPHTIN HIGHHTIRESD ¢ P



SPECIFICATION

x5 A REZ BN
CUSTOMER FTEM DRAWING NO.
! 391 RH17.5x28.5x10.7 T-040427-63
MR (B |HHE
MAT'L UNIT DATE
391 MM 232?1(@ ’ Oiﬂﬁ'm 2715\'
BT R H
REVISION YEAR MONTH DAY 3
DIMENSIQN
\w_// ' . ,"- ]
10.7+0.4 . 21.5+0.8 3
17.5+0.5 |
'ELECTRICAL CHARACTERISTICS
121 (©) =70 22 (Q) =160
25MHz : 100MHz .
WIRE SIZE [0.8®x220mm FREQUENCY |25MHz
| | 100MHz
TURNS 0.5TS N_IETER HP4287A
ﬁﬁovso S g‘gm By ) I?RPWN
M-
i i

@@%ﬂ&ﬁmz\ﬁ
R R R TN




INSPECTION __ REPORT

CHECKED '

CUSTOMER _ LOT NO. T-040427-63
{ [ITEM 391 RH17.5x28.5x10.7 | QUANTITY | 10PCS
L "TEST INSTRUMENT
" | WIRE SIZE 0.80x220mm - TURNS 0.5TS
t {FREQUENCY |25MHz 100MHz METER HP4287A
- [ LEAD WIRE |
: DIMENSIONS(UNIT:mm)
ITEM A B & D E F G H
SPEC [17.5:0.5 | 28.5:0.8 | 10.7:04
S S 17.06 | 28.23 ]10.70
112 2 f28.32 1073
' “ 3 |17.20 28. 35 10. 73
4. |17.15 |28.13 [10.65
5 1713 [28.19 [10.72
6 17.06  |28.26 |10.72
7 1709 ]28.31 |10.68
8  f17.18 f28.24 |10.72
9 17.23  |28.25 ]10.70
10 ]17.30 128,30 |10.68
CHARACTERISTICS
Z1 (Q) |z2(Q) SHAPE
ITEM | )oviz | 100MiG. :
SPEC | =70 2160
@ |, 1 [958 [206.75 _ ~
® ! 2 9344 206,45 f ' \ ——————
3 19366  ]206.60 .
4 ]93.40 206.25 R4 N - -
(s |93 206.00 18 s
'[6 (9364 |206.50 I B
17 [936s  1206.50 4
L8 ]93.48 206.44
0 9 [93.52 206.25
10 [93.50 206.30 '
A2 | u HE
APPROVED 4 DRAWN

7
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SGS

Test Report No.: SZTYR050101324/LP Date: JAN 24, 2005 Page 1 of 2
JIANGMEN CITY POWDER

METALLURGY FACTORY LTD.
LONGWAN ROAD 8#, JIANG MEN

Report on the submitted sample said to be JPZ4H (391)

SGS Job No. : 1691167

SGS Ref. No. 1 2011739/EC

Manufacturer : JPMF

Sample Receiving Date T JAN 14, 2005

Testing Period s JAN 17, 2005 TO JAN 22, 2005

Test Requested : 1) To determine the Lead Content in the submitted sample.
2) To determine the Cadmium Content in the submitted sample.
3) To determine the Mercury Content in the submitted sample.
4) To determine the Hexavalent Chromium Content in the submitted sample.
5) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) in the submitted sample.

Test Method :1)  With reference to EPA Method 3050B: 1996 / other acid digestion,
2) With reference to EN1122: 2001 Method B / other acid digestion,
3)  With reference to EPA Method 3052: 1996 / other acid digestion.
4)  With reference to EPA Method 3060A: 1996 / other wet digestion.
Analysis was performed by Atomic Absorption Spectrometer (AAS), Inductively Coupled
Flasma Atomic Emission Spectrometer (ICP-AES) and UV-VIS specirophotometer,
5) With reference to SGS in-house method, Analysis was performed by GC/MS.

Test Results . Please refer to next page.

Signed for and on behalf of

This Test Report Is issued by the Company subject to its General Conditions of Service printed ovarleaf or attached. Said Conditions are also
available upon request or are accessible al www.sgs.com. Atlention = drawn to the limitations of liability, indemnification and jurisdictional policies
dafined therein. The results shown in this Test Report refer only to the sample(s) testad unless otharwizse stated and such sampla(s) are retained
for 30 days only, This Test Report shall not be reproduced except in full, without written approval of the Company.

'f:l _}' 1 B

| F AT SIF, Castar Buikding, Zrongkang Road Shangmedin Sheezhen China 518043 ¢ (85-755)63114356 f (86-755/83106150 B3118636  wuew.on g5 com

Mambar of S5 Group(Socisls Géndrale de Surveilance)



SGS s

Test Report No.: SZTYR050101324/LP Date: JAN 24, 2005 Page 2 of 2
Test Results
Element Deep brown powder
1) Lead (Pb) 23 ppm
2) Cadmium (Cd) < 2 ppm
3) Mercury (Hg) =2 ppm
4) Hexavalent Chromium (Cr **) <2 ppm

Mote . - <= Less than
- ppm = mgikg
- Results shown are of the total weight of dry samples

5) Content of PBBs (polybrominated biphenyls), PBDEs (Polybrominated diphenylethers)

Flame Retardants Deep brown powder Detection Limit
Polybrominated Biphenyls (PBBs) — ---
Monobromobipheny N.D. 5 ppm
Dibromobiphenyl = N.D. 5 ppm
Tribromobiphenyl N.D. 5 ppm
Tetrabromobiphenyl =ma= N.D. 5ppm
Pentabromobiphenyl — M.D. _ S5ppm
Hexabromobipheny! - MN.D. 5 ppm
Heptabromobiphenyl e N.D. 5 ppm
Octabromobiphenyl N.D. 5 ppm
Noenabromobiphenyl MN.D. 5 ppm
Decabromobiphenyl N.D. 5 ppm
Polybrominated Diphenylethers (PBDEs) - -
Monobromedipheny| ether N.D. 5 ppm
Dibromodiphenyl ether N.D. 5 ppm
Tribromodiphenyl ether N.D. 5 ppm
Tetrabromodiphenyl ether N.D. 5 ppm
Pentabromodiphenyl ether MN.D. 5 ppm
Hexabromodipheny! ether N.D. 5 ppm
Heptabromodiphenyl ether N.D. 5 ppm
Octabromodipheny! ether N.D. 5 ppm
Nenabromodiphenyl ether MN.D. 5 ppm
Decabromodiphenyl ether N.D. 5 ppm

Note : - N.D. = Not Detected
- Not detected is lower than detection limit value.
- The test of 5) was conducted by SGS HK LTD,

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleal or attached. Said Condilions are also
available upon requesl or are accessible at www.sgs.com. Attention is drawn lo the limitations of liability, indemnification and jurlsdictional policies
defined Iherein. The results shown in this Test Report refer only 1o the sample(s) tested unless otherwise stated and such sample(s) are retained
for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company,

SZl 303140
2IF AIF.SIF, Qastar Budding, Zhengheng Road Shangmeiin, Shendhen Ching 518049 1 (86-755)63114358 1 (B6-T55)83106190 BI118634  www.cn sgs com

1
Member of SGS Group| Sockté Genarale de Survedllance)



SGS

Test Report No.: GZSCR050103193/LP* Date: JAN 25, 2005 Page 1 of 2

HUISHENG PLASTICS (SHENZHEN) CO., LTD.
NO.2Z2, NINETY-NINE INDUSTRIAL AREA,
MINZHU VILLAGE, SHAJING TOWN,

BAOAN DISTRICT OF SHENZHEN,
GUANGDONG, CHINA

Report on the submitted sample said to be BEIGE PLASTICS GRAINS

SGS Ref No. - SZ050100791EC-3.3
Manufacture / Supplier - HUISHENG

Sample Receiving Date - JAN 17, 2005

Testing Period - JAN 17,2005 TO JAN 21, 2005

Test Requested : (1) As specified by client, to determine the Lead, Cadmium, Mercury & Hexavalent Chromium
content in the submitted sample.
(2) Determination of PBBs (polybrominated biphenyls), PBDEs (Polybrominated
diphenylethers) of the submitted sampile.

Test Method . (1) Lead content - with reference to EPA method 3050B: 1996.
Cadmium content - with reference to BS EN1122: 2001 method B.
Mercury content - with reference to EPA 3052: 1996.
Hexavalent Chromium content — with reference to EPA 3060A & EPA 7196A.
Analysis was performed by Atomic Absorption Spectrometer and Inductively Coupled
Plasma Atomic Emission Spectrometer (ICP-AES) / UV-VIS Spectrophotometer.
(2) With reference to SGS in-house method. Analysis was performed by GC/MS.

RESULTS . Please refer to next page.

Signed for and on behalf of
SGS-CSTC Ltd.

Sr. Engineer

This Test Reportis issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also
available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

GZCM 203634
SG8.CSTC Sandards Technical Services o Lig. | FBlock 8,Yu Jing Industrial Park,Ling Shan Road,Zhu Cun Dong Pu Area Tianhe Distrct Guangzhou China 510660 t(B8-20)82169300 f(86-20)82169558 www.sgscste.com
ch - F 5 X G W B A R L BER 2 T ol B\ KR 4510660 tB6-20)62169300 f(B6-20162169558 e sgs-china@sgs.com

Guangzhou Branch-Chemical Latoratory

I Member of SGS Group(Societé Genérale de Surveillance)



SGS

Test Report No.: GZSCR050103193/LP* Date: JAN 25, 2005 Page 2 of 2

Results :

(1)

Beige plastic grains

Lead Content (Pb) | N.D.

Cadmium Content (Cd) N.D.

Mercury Content (Hg) N.D.

Hexavalent Chromium Content [Cr(VI)] N.D.

Note : - N.D. = Not Detected (< 2 ppm)

- ppm = mg/kg
(2) .

Flame Retardants Beige plastic grains Detection Limit (ppm)
Polybrominated Biphenyls (PBBs) = i i i memmmme—————————————
Monobromobiphenyl - __ND. 5

Dibromobiphenyl N.D. S|
Tribromobiphenyl N.D. . 5

Tetrabromobipheny! N.D. 5 .
Pentabromobiphenyl [ ND. 5

- Hexabromobiphenyl N.D. 5

_Heptabromobiphenyl N.D. 5

~ Octabromobiphenyl N.D. B 5
Nonabromodiphenyl N.D. S
Decabromodiphenyl N.D. 5
Polybrominated Diphenylether (PBDEs)

Monobromodiphenyl ether | N.D. S

Dibromodiphenyl ether N.D. 5 o
Tribromodiphenyl ether | N.D. 5 |
Tetrabromodipheny! ether N.D. 5 |

~ Pentabromodiphenyl ether I - N.D. S

Hexabromodiphenyl ether N.D. 5

~ Heptabromodiphenyl ether N.D. - 5

_Octabromodiphenyl ether | ND 5 )

Nonabromodiphenyl ether N.D. S

'Decabromodiphenyl ether N.D. [ 5 _

Note : - N.D. = Not Detected (< 5 ppm)
- ppm = mg/kg
- " Revised report
** End of Report ™

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also
available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies
defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained
for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

GZCM 203633
ene fe Co. Lt 4/F. Block 8,Yu Jing Indusirial Park Ling Shan Road,Zhu Cun Dong Pu Area,Tianhe District,Guangzhou China 510660 € [86-20)82169300 {86-20)82169556  www.sgscsic.com

SGSCSTO Standards Technical Services Co

Suangzhou Branch-Chemical Laboratory RE- M- RAERERA R LBEHs L REAERNE B&:510660 E(86-20)82169300 f(86-20)82169556 & sgs-china@sgs.com

: Member of SGS Group(Société Genérale de Surveillance)





